New Brunswick

Newfoundland

Registration

Document

for

The Johnson Lake Hatchery
Project
Charlotte County
Province of New Brunswick

December 11, 2018

Prepared for:

Kelly Cove Salmon Ltd.
93 Oak Haven Road
Oak Haven, NB
E3L 3S7

Prepared by:
Sweeney International Marine Corp.
46 Milltown Blvd.
St. Stephen, NB
E3L 1G3

Tel: (506) 467-9014

Fax: (506) 467-9503
www.simcorp.ca

Nova Scotia

SIMCorp File # SW2018-138



46 Milltown Blvd.

St. Stephen, N. B.

Canada, E3L 1G3

Tel: (506) 467-9014

Fax: (506) 467-9503

™ www.simcorp.ca

December 11, 2018

SIMCorp File #SW2018-138

Ms. Rachelle Voisine

Project Manager

Environmental Assessment Section

PO Box 6000
Fredericton, NB E5B 5H1

Dear Ms. Voisine:
[...]
water clarity. The ozone will be generated on site at up to 13wt%. The ozone demand will ensure

23

SW2018-138



@ December 2018

no residual leaves the contactor and there will be monitoring in place for verification. Any off gas will
be vented outside the building. Air monitoring equipment will be in place adjacent ozone generators,
ozone distribution systems and contactors to pre-emptively alert staff to elevated ozone levels and to
deactivate the ozone generators.

A process flow schematic (PF-B1) is included in Appendix B for more detail on the proposed system.

2.7.5 Parr Systems

Two Parr Systems will contain eight (8) 212 m?® production tanks each (10 m diameter by 3.0 m tall;
2.5 m working depth) for a total working volume of 1,696 m? per system. The systems will be
designed to operate up to a stocking density of 70 kg/m?3, resulting in a holding capacity of 119 MT
per system. The treatment system will be designed for feeding up to 1.15% BW/day, or a peak of
1,400 kgreep/day per system.

The system will operate with a varying tank retention time down to 30 minutes (2 turnovers per
hour). A drum filter with maximum 60 ym mesh screens will serve as primary solids removal followed
by a biofilter, which will use media to maintain a TAN concentration of less than 2.0 mg/L at peak
biomass. Degassing will be sufficient to maintain a CO2 concentration of the tank discharge equal to
or less than 15 mg/L at peak biomass. Denitrification technology will be used to maintain nitrate
levels at or below 150 mg/L.

A side-stream will be utilized to dose ozone similar to that described in the Fry System above.

A process flow schematic (PF-C1) is included in Appendix B for more details on the proposed
system.

2.7.6 Construction Details

Construction details/building plans are included in Appendix B (DB-1, DB-2 and, DB-3).
Construction will not commence until after approval for the Project is made by the Minister and all
permitting and regulatory requirements are met. KCS is targeting for the first smolt to leave the
facility in May of 2020 from fish stocked in late 2019.

2.7.7 Proposed Production Schedule

The new Fry and Parr facility will produce three batches of fish per year is described below and
illustrated in Figure 10 (PS-2). The Production Schedule presented is a steady state production
schedule which will not be implemented the first year of operation. Rather, production from the
facility will be staged as KCS various operations in Atlantic Canada adjust to the change in
production.

24

SW2018-138



@ December 2018

The following description of the proposed production schedule is summarized in Table 6. All fish
sizes are estimated as, fish growth is dependent on a variety of factors and, movements of fish may
be earlier or later than described depending on weather conditions, other KCS hatchery availability
and, time-lines, etc.

Batch 1

In April, the first batch of fish stocked to the Fry System will come from 2 sources: 1.6-million from
the First Feed system on site and 1.2-million from Oak Bay Hatchery. The 2.8-million fish will be
reared to approximately 13 g, then 2-million will be transferred to Parr System 1. The remaining 1-
million fish will continue rearing in the Fry System until June when they reach 22 g. Then, the 22.4
MT will be transferred to another KCS hatchery for further rearing prior to transfer to sea.

The 2-million fish transferred to Parr System 1 will be reared to 22 g, then 1-million will be
transferred to Parr System 2. The remaining 1-million fish in Parr System 1 will be reared to 48 g,
totalling 47.6 MT. Then, they will be transferred to another KCS hatchery in July, for further rearing
prior to transfer to sea.

The 1-milion fish transferred to Parr System 2 will be reared to 119 g, totalling 119 MT, then will be
transferred to sea in September.

Batch 2

In July, the second batch of fish stocked to the Fry System will come from 2 sources: 1.6-million from
the First Feed system on site and 1.0-million from the Oak Bay Hatchery. The 2.6-million fish will be
reared to 17 g, then will be transferred to Parr System 1.

In Parr System 1, the fish will be reared to 39 g, or 98 MT, then 2.5-million fish will be transferred to
another KCS hatchery for further rearing prior to transfer to sea.

In October 2.5-million fish at 20 g will be transferred from Oak Bay Hatchery (or another clean fry
source in the KCS group) to Parr System 2. The fish will then be reared to 39 g, or 98 MT, then will
be transferred to another KCS hatchery before transfer to sea.

Batch 3

In October, the third batch of fish stocked to the Fry System, at 2 g, will come from the First Feeding
system on site. The fish will be reared to 20 g, then will be split into Parr Systems 1 and 2. In the
Parr Systems, the fish will be reared to 120 to 140 g then transferred to sea. This will produce
approximately 200MT.

25

SW2018-138



December 2018
Table 6 Proposed Production Summary - New Facility
Batch Stage Quantity Size Bio-Mass
1 So Parr 2-million 22-48 ¢ 70 MT
So Smolt 1-million 119 g 119 MT
2 Parr 5-million 409 196 MT
3 S1 Smolt 1.5-million 120-140g 201 MT

2.7.8 Water Budget

The water sources outlined in the existing water budget (Section 2.5.1.8) will remain the same. The
combined water consumption of the Egg Incubation and First Feed will decrease by approximately
10 m3hr. Using the low water exchange technology will limit the new water requirement of the new
facility to a combined total of 7.9 m3%hr (Table 7).

Table 7 Water Budget - Upgraded Facility

WATER SOURCE WATER QUANTITY
PERMITTED

54.5 m3/hr [240 gpm]

WATER DEMANDS

PRODUCTION WELL 1 (PW1)

MILL BROOK 97.5 m3/hr [429 gpm]

EMERGENCY WELL 19.0 m3/hr [84 gpm]

(SHORT-TERM, TEMPORARY

USE)

FRY SYSTEM 2.1 m¥hr [9.2 gpm]

PARR SYSTEM 1
PARR SYSTEM 2

2.9 m%hr [12.8 gpm]
2.9 m3hr [12.8 gpm]
7.9 m3hr [34.8 gpm]

152 m3/hr [669 gpm]

2.8 Proposed Change to Existing Facility (New Effluent Treatment and Sludge De-watering)
The new effluent building will house both effluent treatment and solids dewatering. The building will
have a concrete foundation with a wooden structure, metal clad exterior and have Trusscore or

equivalent liner on the interior. The building plan is included in Appendix B (D-C1).

2.8.1 Effluent Treatment

The effluent treatment facility will contain two distinct treatment systems: solids treatment and
discharge treatment. These two streams will have independent buffer tanks and chemical injection
system and will include all discharge streams from the First Feeding, Fry, and Parr Systems. The
block flow diagram is shown in Figure 12 and a detailed process flow schematic can be found in
Appendix B (PF-E1).

26

SW2018-138



@ December 2018

Solids treatment, as its name suggests, targets solids removal through chemical coagulation and
flocculation. Solids that are removed from the recirculation systems are combined in a buffer tank. A
transfer pump will intermittently pump the slurry from this tank through a flocculator, designed to
promote mixing of chemicals with the water to be treated. The slurry will enter radial flow separators
(RFS) which use a low up-flow velocity to promote gravity sedimentation in which solids are
collected in the bottom of a cone and clarified water overflows the RFS. Solids are naturally
compacted in a 60° cone and removed intermittently with a diaphragm pump to a solids holding tank.
Clarified water gravity flows to combine with the overflows from each system to the discharge
treatment system.

The Discharge Treatment system is similar to the solids treatment system; however, the target of
this system is the precipitation of phosphorus. The water entering this system is low in total
suspended solids (TSS) as it is directly from the recirculation loop itself and the clarified water after
solids treatment. A transfer pump intermittently pumps the discharge water through a flocculator,
designed to promote mixing of chemicals to maximize contact between the multivalent metal salt and
phosphate compounds in the water. The chemical reaction that occurs produces a precipitate of
phosphate that is removed in radial clarifiers. Phosphorus concentrations less than 1 mg/L are
attainable with this type of treatment (Neethling, 2013). Buckman’s Creek Hatchery in Pennfield uses
a similar treatment system and consistently achieves outfall phosphorus concentrations of less than
1 mg/L.

Treated water leaving the discharge treatment system joins with water discharged from the egg
incubation system before passing through a drum filter with 60 um filter panels. The filtered water is
discharged to the existing settling pond before reaching the receiving water. Backwash
(approximately 0.5 m3/hr at peak) from this drum filter will be sent back through solids treatment.
The maximum flow through the settling pond will be 47.1 m3/hr, providing a retention time of 8.8
hours, slightly improved compared to the existing 9.3 hr retention time.

2.8.2 Sludge De-watering

Solids captured in the Radial Flow Separators in both the solids treatment and discharge treatment
systems will be collected in a solids holding tank. This slurry, which will have a solids content of 3-
5wt% solids will be pumped intermittently through two centrifuges designed to increase solids
content to 25-30wt%. Leaving these centrifuges will be two streams: supernatant and dewatered
solids.

The supernatant will be high in TSS and will return to the solids treatment system for re-treatment.

The dewatered solids will be stored on site for a period before being sent to an approved composting
or landfill site.

27

SW2018-138



December 2018

Figure 12 Process Flow - Effluent

SOLIDS FROM

POLISHING DRUM FILTER; FERRIC SULPHATE &

POLYMER FLOCCULANT

SOLIDS FROM
EXISTING 1ST FEED

SOLIDS TREATMENT

DISCHARGE WATER
FROM EGG SYSTEM

DISCHARGE FROM
S iRl 2|
NEW PARR 1

A
5 3
z
< <
H g
[+ak] o
w2 <
HE &
& &
—|*
@z s
g2 2
= =
3 3
2 2
5 g

SOLIDS_POLISHING
(ROTARY DRUM FILTER)

TO DISCHARGE

EXISTING SETTLING POND | 19 DISCHARGE o

T
l_
SOLIDS FROM |
NEW FRY ]
SOLIDS FROM Qsous Osouns PASSIVE SOLIDS THICKENING | GLARIFIED
C >l | - CHEMICAL INJECTION (PROIAL. FLOW CLARIFIER) )
NEW PARR 1 WATER
SOLIDS FROM
i 8
NEW PARR 2 5|2
— - - s 3|2 =
D
alz
SUPERNATANT FROM g E
DEWATERING g/e
Slo
e
DEWATERING =
" SUPERNATANT DEWATERING COMBINED v
(CENTRIFUGE) THICKENED SoLDs A
CLARIFIED 8l
32
WATER 3&
p
C alz
BISCHARGE. FRON( DISCHARGE TREATMENT o o 8|z -
wio
EXISTING 1ST FEED £la
(2
E
DISCHARGE FROM
HE Y | Qs PRECIPITATION /SEDIMENTATION |
e CHEMICAL INJECTION ouos CLARIFIED
k (RADIAL FLOW CLARIFIER) WATER

DISCHARGE FROM —
T T e
NEW PARR 2

A
|
I
t
|
I

FERRIC SULPHATE &
POLYMER FLOCCULANT

1 BLOCK FLOW — EFFLUENT TREATMENT SYSTEM

N.T.S.

DEWATERED SOLIDS
TO LANDFILL

\J

SOLIDS PERIODICALLY
REMOVED TO LANDFILL

PRINTED ON PNB/12/08

( sy

THE DRAWINGS AND ALL OWNERSHIP RIGHTS THEREIN ARE THE SOLE AND
EXCLUSIVE PROPERTY OF COOKE AQUACULTURE INC. ANY REPRODUCTION
USE IN WHOLE OR IN BY ANY MEANS

A CONFIDENTAL AND PROPRIETARY DOCUMENT.

Coolke .
AQU&ULTURE

BY_ANY PERSON WITHOUT THE
PRIOR WRITTEN CONSENT OF THE OWNER IS STRICTLY PROHIBITED. THIS IS

oR

PROJECT

JOHNSON LAKE

LOCATION

PENNFIELD, NB

TILE

EFFLUENT TREATMENT BFD

108 DATE: REVISED: DRAWN: CHECKED:
18.13 18/11/23 - LTH -

SHEET

sorensen

134 CARLETON, SANT ANOREWS, NG 5B 1N REV. 0
PHONE (506) 529-0093 EMAL INFOOSORENG.CA ¢

28

oxcmgzRNG T, BF-3

SW2018-138



December 2018

<

2.8.3 Nutrient Discharge

Low water exchange RAS use less water per kilogram of feed, however, the amount of nutrients
excreted by the fish remains the same. This means the discharge from each system is high in
nutrients such as phosphorus and nitrogen, which needs to be effectively managed. The proposed
effluent system, in conjunction with the secondary and tertiary treatment loops within the low-water
exchange RAS will effectively reduce nutrient loading on the receiving water.

In early October, before the annual recharge period, the water flow rate of the receiving water was
estimated to be 350 m3¥/hr. This flow rate was taken as the conservative baseline for calculations of
nutrient discharge. Based on this flow rate, using the thresholds and guidelines from Table 2.6 of the
EMP (DELG, 2013), the following table (Table 8) was generated, summarizing maximum daily
nutrient discharge parameters.

Table 8 Nutrient Discharge Threshold Summary

Threshold/Guideline Upstream . Maximum Daily
Parameter * (mglL) Concentration Discharge (kg/day)
9 (mgiL) ge (kg/day
(TTOI;?' Phosphorus 0.035 mg/L 0.010 mg/L 0.21 kg/day
Un-ionized Ammonia | 0.019 mg/L - <0.16 kg/day
Nitrite (NO3) 0.060 mg/L Unknown <0.5 kg/day
Nitrate (NO3) 13.0 mg/L Unknown <109 kg/day

The flow schematics Figures 13 and 14 (FS-1 and FS-2) show the nutrient pathways for the first
feeding system and proposed fry/smolt systems, respectively. The schematics show how the
phosphorus and nitrogen are removed from the system and how much of each nutrient is retained by
the fish, how much is sent to landfill with the solids, and how much is discharged to the receiving
waters. The percentages shown are percentages of the nutrients initially present in the feed.

The RAS (existing and proposed) are pseudo-steady state systems in which equilibrium is reached
for a given constant feeding rate. Any nutrients entering the system in the feed must be either
retained by the fish or removed from the system through mechanical, biological, or chemical means.
The fish retain 24% phosphorus and 23% of the nitrogen contained within the feed, the rest is
excreted as particulate matter or dissolved nutrients.

29

SW2018-138



@ December 2018

2.8.3.1 First Feeding Nutrient Summary

The first feeding system is a conventional RAS and therefore relies on effluent treatment to reduce
nutrient discharge (Figure 13). The nutrients leaving the first feeding system undergo chemical
coagulation and flocculation to effectively remove solid particles in the stream along with the
nutrients bound therein. 51.7% of the phosphorus in the feed and 21.2% of the nitrogen is removed
in this treatment step.

Discharge treatment further reduces particulate concentration, but targets dissolved phosphorus by
precipitating dissolved phosphate out of solution using a multivalent metal salt: ferric sulphate. Of the
phosphorus that entered the system in the feed, 23.1% is removed in this step, the majority
dissolved. A small number of solids are also removed which corresponds to some nitrogen removal.

The polishing drum filter removes 30% of the remaining solids which corresponds to 0.12%
phosphorus and 0.06% nitrogen.

Overall, the fish retain 24% of the phosphorus and 23% of the nitrogen in the feed, almost 75% of
the phosphorus in the feed is removed and sent to landfill, and only slightly more than 1% is
discharged. The nitrogen present in the feed is largely discharged from the first feeding system with
23% retained by the fish, 22.36% captured and sent to landfill, and 54.64% discharged. The bulk of
this nitrogen discharged is nitrate; the total ammonia nitrogen (TAN) in the system will be maintained
at 3.2 mg/L or lower.

2.8.3.2 New Fry and Parr Systems Nutrient Pathway

The total feed to the First Feeding System is small (225 kg/day) in comparison to the peak on-site
feed (2780 kg/day), the bulk of the nutrients discharged originates in the new low water exchange fry
and parr systems. The low water exchange systems proposed integrate nutrient reduction within the
recirculation system itself to allow for low water requirement.

As shown in Figure 14, secondary treatment effectively removes nitrogen from the system through
denitrification in which 45.8% of the nitrogen in the feed is off-gassed. The remaining 31.2% of the
feed nitrogen and 64.5% of the feed phosphorus is removed through a plate separator.

Tertiary treatment targets dissolved phosphorus, precipitating 11.5% of the feed phosphorus. This
precipitate is combined with the solids collected in the plate separator and denitrification reactor and